PARK BRAKE Gasoline Vehicle

-

\CS

Front of Vehicle

Page D-7 Service Parts Manual



PARK BRAKE

Gasoline Vehicle

Park

Front of Vehicle

Page D-8

Service Parts Manual



W

PARK BRAKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75791-GO01 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 -5) ....ccccccvvnnnee. 1
2 75790-G01 PARKING BRAKE LEVER......coooieietiece et 1
3 75764-G01 PARKING BRAKE CABLE........ccoi s 1
4 17651-G1 CLEVIS PIN, 3/8" X1 1/4" LG ..ceeieeee e s 1
5 10387-G2 COTTER PIN, 3/32" X 1" LG it 1
6
7
8 75769-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) .......cccciiieiirerieeeeseeeeeeeseeee s 1
9 75768-G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) .......oovoiiiiieiieieeeieeceeieens 1
10 75789-G01 PULLEY, 2" DIA. ettt st nne e 1
11 00439-G4 BOLT, 5/16 - 18 X1 1/2" LG et 1
12 00559-G8 WASHER, 5/16" ...t e e n e e 2
13 11098-G6 LOCK NUT, 5/16 = 18 .. ettt s e 1
14
15
16 00976-G8 SCREW, 5/16 - 18 X 1" LG .eei et 2
17 00559-G8 WASHER, 5/168" ...t e 2
18 11098-G6 LOCK NUT, 5/16 = 18 .. ettt s e 2
19
20
21 75845-G01 CENTER CONSOLE ... oot e 1
22 75594-G01 SUPPORT BRACKET ..ottt e 1
23 16705-G1 SCREW, 1/4 - 20 X 1" LG eeiri e 2
24 23726-G12 SPACER . ... e e e e 2
25 00559-G7 WASHER, /4" ..o e 2
26 14390-G4 LOCK NUT, 1/4 = 20 .ottt s 2
27 75773-G01 SUPPORT PLATE ...ttt s 1
28 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..eoeeeeee ettt e s 2
29 00559-G7 WASHER, /4" ..o e 2
30 14390-G4 LOCK NUT, 1/4 = 20 .ottt s 2

Page D-9

Service Parts Manual




Gasoline Vehicle PARK BRAKE

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75851-G01 | DECAL (CENTER CONSOLE)........ieeeeveeeeeeeeeeeeeeeseeeeseeeeseeeseseeseseeseseseseeseseeeeees 1
32
33 16705-G3 SCREW, 1/4 = 20 X 3/4" LG ceoreeeeeeeeeeeeeeeeeeeeses e seseeeeeeeseeeeseeeeeeesee e ss e 4
34 00559-G7 WASHER, 174" ..o ee e seseesee e eee e ss e ees e eee e seeeenee s 4
35 14390-G4 LOCK NUT, 1/4 = 20 ..o eeee e seeeeee s sese s 4
36
37
38 75821-G01 | PARKING BRAKE BOOT .....ooooeeeeeeeeeeeeeeseeeeeeeeseeeese s eesesesee s sesesesesese e 1
39
40
41 10385-G4 CLEVIS YOKE ...t eeeeee oo ee e see e sese e e seee e s e eee e 1
42 00544-G4 JAM NUT, 5/16 = 24 oo eeee e eeee e eese e ee s eseeseneesesee e 1
43
44
45 75595-G01 | PARKING BRAKE CABLE (DRIVER SIDE) .......veeeeeeeeeeeeeseeeseeeeseeeseseseeeeseees 1
46 75595-G02 | PARKING BRAKE CABLE (PASSENGER SIDE) ......oooveeeeeeeeeeeeeseeeseseseeeeenes 1
47 12305-G1 RETAINING RING ..ot es e ee s ee s seseeee e es e ses e sen e ses e sese 4
48 10386-G3 CLEVIS PIN, 5/168" X 13/16" LGi..veeeeereereeeereseseseeeeeeeseeeeseeeseee e es s ees e 2
49 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eoeveoeeeeeeeeeeeseseseeeeeeeeeseeeeseeeseeeeeesesseess s 2
50
51
52 75766-G01 | EQUALIZER .....coeeeeeeeeeeeeeeeeeeeeseeeeeeseee s seseeseseses e seese e ees e ses s seseseseseseeseees 1
53 10386-G3 CLEVIS PIN, 518" X 13/16" LGi..veeeeeeeeeeseeeseeeeseeeeeeeeeseeeseeeeseseseeess e 3
54 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eoeveoeeeeeeeeeeeseseseeeeeeeeeseeeeseeeseeeeeesesseess s 3

Service Parts Manual Page D-10



